H—THS9FD [om




19F2001-G46SHL-B Parts list

Pos.no. |Part no. Description Specification Remark Qty
A-1 G33Q0000110 [Plastic Decoration PP, G46 B 1
A-2 G3375000001  |Clutch Lever Q235, ¢7.5 SR 1
A-3 G3354000001 [Brake Lever Q235[4, ¢7.5 S 1
A-4 G3XWO0000000 |Limiting Stopper PP L) 1
A-5 G33Q000010P [Plastic Decoration PP, G46 485C4I {1 1
A-6 G3320000000 |Foam Pipe NBR, 20x510x3 A 1
A-7 G333F700001 |Upper handrail Q23547 %48, ¢22/t=1.35 SR 1
A-8 G339X300000 [Cable Fixing Clamp PA66+GAF L) 1
A-9 G339XX60000 [Brake Cable EIG339XX60000 gl 1
A-10 G339XY90000 |Clutch Cable FIG339XY90000, it HJIS/SB 1
A-11 G33B4000001 |Lower handrail Q23517 4, ¢22/t=1.5 SR 1
A-12 B1088W08050 [Bolt M8X50 B 4
A-13 B5019W00000 |Flat Washer ®8.5xP16x1.5 B 4
A-14 G33C1100073  [Knob PP, G46 HEIRRAR 4
A-15 G33K0000000 [Rope Guide Q235[F4, @6 LYK B 1
A-16 B2011B00000  |Nut M6( A 11) % MR 1
A-17 G33H2000000 |Cable Support ABS, G46 A 2
A-18 B1087W08032 [Bolt M8X35 B 2
A-19 B2009W00000 |Nut M8k iixi/113) B 2
A-20 G33J0000000  [Handle Plug PP, G46 A 2
A-21 B2008W00000  [Nut M6 B 1
A-22 B1066B06032 [Bolt M6X32 R 1
B-1 B1065B06030 [Bolt M6X30 TR 4
B-2 G33E6000010 [handle panel ABS, G46 B 1
B-3 G5TSGO0000P |cover plate ABS 485C4 1 1
B-4 G5TSB00000P |handle ABS 485CT {1, 1
B-5 B3050B00000 [Screw ST2.9X13-CHY TR 1
B-6 B2008W00000 [Nut M6 B 2
B-7 G5TS0000000 |handle assy 2 fLp2.5 LUK R 1
B-8 B1066B06032  [Bolt M6X32 R 2
B-9 G33SLN00000 |[Choke cable 3R AR R, ENG33SL)E 1
B-10 B2011B00000  [Nut M6 (s 5 11) B R 4
C-1 Y7B00000000  |Y139V engine Y 145V EH AT A \A YL 5 X 1
C-2 B1077W08025 |[Bolt M8X25 g 3
C-3 BE001W00000 |Flat Key 45, 4.775x5x30 A 1
C-4 G34AWY00000 |Blade Adapter Q235, XF/DFIGT iskss 1
C-5 G22K0000000 |Screw Cap PVC, G42S Legeh 2
C-6 G323N000000 [Belt Cover PP, G46S A 1
C-7 B3022W00000 [Screw ST4.8X13-C B E B 2
C-8 G323G000000 |[Belt Cover Platel PP, G46S A 1
C-9 G323H000000 [Belt Cover Plate2 PP, G46S L, 1
C-10 B3034W00000 |Screw ST4.2X15-CHY/%% S p8 B 2

Page 2




C-11 G3510000000 [18"Blade 40MnB, t=3.0 AR P 1
C-12 G3520000000 [Blade Washer 65Mn, t=3 HL K 1
C-13 B1001B00032 [Blade Bolt 20Cr, 3/8-24UNFX35 A 1
D-1 B1036W08015 |Bolt M8X15(3k13) e 4
D-2 G34BD000000 |Height Adjustment Plate Q235, G46H LK B 1
D-3 G42B0000000 [right bracket Q235, t=3(_fLiATY) S 1
D-4 B2028W00000 [Screw M8 B 4
D-5 G3217YG0001 [G46SL-G Chassis t=1.35 S 1
D-6 G36M0000000  |Mulching Plug ABS, G46 A 1
D-7 G32E0000000 [Cable Sleeve PVC, G46 gl 1
D-8 BD001B00000 |O ring TG, @11%x92.5 NBR H %A 1 1
D-9 G32D0000100 |Washing Linker PP, G46 Legech 1
D-10 B2025B00000  [Screw PP, M12*1.5 A 1
D-11 G42C0000000 |left bracket Q235, t=3(fLif) SR 1
D-12 G32J0000000 |Rear Cover Support PP, G46 Legich 2
D-13 B1059W06014 [Bolt M6X14 B 3
D-14 G32A0000000 Rear Cover Pedestal PP, G46 S 1
D-15 B2008W00000  [Nut M6 B 3
D-16 G32K0000000 [plug PP, G46 A 2
D-17 G36B0000010 |Rear Cover PP, G46 Legec) 1
D-18 G36J0000000 |Rear Cover Spring Tk 2% N 22 B 1
D-19 G36E0000000 [Rear Cover Shaft Q235[ e 1
D-20 B2007W00000 [Nut M5 B 2
D-21 G3250000000 |Side Discharge Bracket SPCC, t=2 iiiEkE 1
D-22 B1052W05010 |[Bolt M5X10 B 2
D-23 G3260000000 [Side Discharge Cover Shaft  |Q235[H44, ¢6 B 1
D-24 G3271000000 |Side Discharge Cover Spring |k 5 840 22 B 1
D-25 B3034W00000 |Screw ST4.2X15-CHY/%E k8 B 2
D-26 G328CX00000 |Cover Plate PP, G46L B 1
D-27 G328D000000  |Spring ANEFEN TN 22 Al 1
D-28 G328AX00000 |Side Discharge Cover PP, G46L L) 1
D-29 G328B000000  [Lock PA6, GA46L RAL30204L {7 1
D-30 (G3290000000 Side-Discharge Guiding Board |PP, G46L L) 1
D-31 B3036W00000 [Screw ST4.2X13-CHY B 4
D-32 G5243000010 |front face PP, G51 A 1
E-1 G442000000P |D type height adjustment handle ABS:485C4rfn, T| 1
E-2 G3490000300 |Rear Wheel Shaft Assy G46H. G48H 1K B 1
E-3 G34AC000000 | Inner Wheel Cover PP e fh 2
E-4 B6009B00000  |Spring Washer 65Mn, ¢13Xp23.5X0.3X2.5 |4 % 4
E-5 B1057W06010 [Bolt M6X10 B E B 2
E-6 B0014W00000 [Ball Bearing R8-7Z NN 4
E-7 G34L.1000000 [10" Wheel PVC+PP S 2
E-8 B5031W00000 |Flat Washer ®13.2Xp24X3 B 2
E-9 B2017W00000 |Nut M8k X 1/113) B 4

Page 3




E-10 G34V000000P |10"Wheel cover PP, G46H 485C#L 2
E-11 BB004W00000 [Split Pin D1.7X34 e 1
E-12 BAOOFB00000 [Belt Li650 ki, Li6s0 A 1
E-13 G34AP201800 |[Gear box ADC12, JS/DF iE FHG46S K L 1
E-14 G34AJ000200 |Spring 50CrVA B 1
E-15 G34AN000000 |Pin Gerl5, @5 A th 2
E-16 B2007W00000 [Nut M5 B 4
E-17 G34DV000000 [Shaft Sleeve PA66, % 6001-2RSHK etec) 2
E-17-1 |B0021W00000 |Ball Bearing 6001-2RS 012x(p28x8 2
E-18 B1053W05012 |[Bolt M5X12 e 4
E-19 B9006B00000  [Lock Ring 65Mn, @12 A 4
E-20 B5033W00000 |Flat Washer @12.2Xp26X1.5 e 2
E-21 G54AL000000 | Left Gear Fe-Cu-C, G51SH Al 1
E-22 G54AM000000 | Right Gear Fe-Cu-C, G51SH ENEN 1
E-23 G3451Y00000 | Front Wheel Shaft % T G46. G46H HL K B 1
E-24 B2008W00000 [Nut M6 B 4
E-25 B1058W06012 [Bolt M6X12 B 4
E-26 B2016W00000 [Nut M6 B 1
E-27 BO019W00000 |Bearing 12.7X28.6X8 B 4
E-28 G24F1000000 |7" Wheel PVC+PP, G42 A 2
E-29 G24R200000P  [7" Wheel cover PP, G42 485C4I {4 2
E-30 G34AX100000 |Height Adjustment Spring NS LA LUK R 1
E-31 G3410000100 |Height Adjustment Connecting |Q235/2#4, ¢14/t=1.35 A D ) 1
E-32 G349X000000 [Shaft Sleeve PA6 L, 4
E-33 G3CT0000000 |front alx bush PAG B 2
F-1 G3661200000 |Metal frame Q2354 St 1
F-2 B5032W00000 |Flat Washer P5X32X1.2 B 4
F-3 B3022W00000 |Screw ST4.8X13-C B 4
F-4 (G3661110010 Top plastic cover PP, G46 L) 1
F-5 G3661120010 [Cover Plate PP, G46 230N 1
F-6 G364113000P [Indicated Board PP, G46 485C4I {4 1
F-7 G19F2000000 [Fabric bag 300g B A4S, PEI4485CHHIVICTOR 1

Page 4




